
＼
一

遊

烏ヽ

ふ
∞

淳
　
狩　．．≡ｔｔ】

'＼

＼_.

・      i ｀                                                                  一 ′     ‐

|

勤
冶
紛

＞
ａ
ｏ
ｍ

Ｌ
Ｅ
Ｄ
Ｌ

に

０
０
０
Ｌ

口
伍

ぃ
０
０
住

口
Ｅ

い
０
い
Ｌ

・
伍

∞
０
寸

住

．
伍

卜
０
ゃ
ュ

14

響古矛仇



PUMP BODY

Nぎ     P A R T  N O .

1   34210o9000

2   8421500800

3   8501007000

4   8501501800

5   0062630280

6   8501500200

7   8501500400

8   8421004000

9   8501500700

10   8504502000

11   3501002000

12   8981501700

13   8421500700

14   8511001000

15   8421006000

16   8421500900

17   84220010o0

18   8502003000

19   8422500200

20   8502500201

21   8302500700

22   8422004000

23   8424002000

24   8504010000

25   8504501500

26   8424500000

27   8424004000

,3   83:|;,3388
30   8981502200

31   842400100o

33   8504004000

34   850400900o

35   8504501600

36   8981003000

39   8423005000

40   8423006000

41   8503500500

42   8423500800

43   8423500900

44   3423500700

45   8503502100

46   8423501800

47   8503009001

48   8423501600

49   8423501700

50   8423002000

51   8423010000

52   8429501400

53   8423501200

54   8423501900

55   0200149970

56   898350010o

57   8983500000

58   8503502200

59   8503500200

さ壬〕  8423500400

/7どρと湾cEMfA/ア ′湾帰TSと /sT

Q'TY

P407R P408R P503R P508R P509R
DESCRlPT:ON

Pump cover unit tinci.lo4,105)

l     Union

l      Puttp cOver cap unit{3'r】

2      Strainer cap

2      Packing{strainer)

1      lnducer

l      l mpeHer

l    Spiral casin9 compl.{inci.9)

1    0‐ ring

l    UniOn

l      Strainer compi:

1    0‐ ring

l      Guide vane

l      Mechanical seal unit

l      strainer compl.

l      Spring pin

l      E)ischarge valve unit〔inci.18,19,21,22,79,89,

86)

l    Vaive ass'y

l      Spindle     _

l      Stopper

1    0-ring

l     Handle ass'y

l     Vacuum gauge pipe compL(incl.24～ 26〕
l      Gau9e connection ass'y

4     C l i p  t B )

l      Rubbo「 pipe{B)
l      PressuFe gauge pipe ass'y{incl.25,28)

l     Rubber pipe tC)

l     Nonreturn valve unit tinci.30)

l      Valve

l      Vacuum pipe

l    Cooling water pipe(A)compl.  i

l      Drain pipe cottpl.

1      」oint〔fOr cooling water〕

l      Drain cock u nit

l     Vacuum pump unit{inci`40～ 45,79,89,401′
103)

l      Vacuum pump body compl.

l    Packing〔vP cover}

l      Vacuum punnp roto「

4     Brade

l      vacuum pump cover

l    Adjusting screw

i    Vinyl pipe{fOr exhaust gas)

l      Beit cover fixture cottpl.

l     Clip

,      Pipe band

1      0iltank cOmpl`

l      Change over cOck handle unit

l      Label(Fuei cock)

l      Plate spring

l     Ho,der

l      Washer

l      sprin9

l    Adiusting nut

l      Rubber packing

i      Oiltank cap

l      Packing toil tank)  、

1

1

1

1

1

1

1

4

1

1

1

1

1

1

1

1

1

1

1

1

1

1

4

1

1

4

1

1

1

1

4

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

4

1

1

1

1

1

1

1

1

1

1

1

1

1

1

4

4

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

4

1

1

1

1

1

4

1

1

1

1

1

1

1

1

4

1

1

1′

1

1

1

1

1

1

1

1

4

1

1

1

1

1

1

1

1

2

2

1

1

1

1

1

1

1

1

1

1

1

1

4

1

1

1

1

1

1

1

1

1

1

1

1

1

1

4

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

15



PUMP BODY

留 ′PART Nα

61   8423501300

62   6985502200

63   8303501600

64   0600109970

65   8423009000

66   8423501100

67   8503502000

弾    8i2888'388
70   8429501500

71   8423501000

73   850150,100

74   0011306120

751  00115o8250

76   00,1808250

77   0011506100

78   0ol15 06,20

79   0016606160

80   00224 1ooo o

81   0022806000

82   0022808000

83   0022810000

84   003110800o

85   0o311 10o00

86   0031206000

87   0o31308000

88   0031430000

89   003200600o

90   0032010000

91   0031525000

92   0037106000

93   00371 14oO o

94   00371 1600o

95   0037120000

96   0037128000

97   0043106080

98   004370610o

99   0051020200

100   0051906360

101   0053204200

102   0062620140

103   0062610250

P407R P408R

0'TY

P503R P508R

l      l

l     l

l     l

l     l

l     l

l     l

l     l

l     l

,     1

1     1

1     1

1

2

8

2

1

2

7

1

3

1

1

1

1

1

1

1

1 0

2

1

1

2

2

1

1

1

1

1

1

1

1

1

1

2

8

2

1

2

7

1

3

1

1

1

1

1

1

1

1 0

2

1

1

2

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

,

1

1

2

3

2

1

2

7

1

3

1

1

1

1

1

1

1

10

2

1

1

2

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

|

2

8

2

1

2

7

1

3

1

1

1

1

1

1

1

1 0

2

1

1

2

2

1

1

1

1

1

1

1

1

1

Ｐ

ヽ

P509R

1

1

1

1

1

1

1

1

1

1

1

1

1

3

1

1

1

1

1

1

1

10

2

1

1

2

2

1

DESCR,PT!ON

Un,on

Clip

Tension pulley

Bali bearing

Tension arm compl.

Spring

Driven pulley

V‐beit tA‐28)

Beit cover ass'y

Label tchan9e over cock)

Handle

P,u9

Bolt ass'v lM6 x 12)

Bo't assry tM8 x 25)

Bolt ass'y tM8 x 25)

Bolt assry tM6 x 10)

Boit ass'ytM6 x 12)

Boit(M6x16)

Nut(Mlo)

Nut(M6)

Nut(M8)

Nut tM10)

Washer(M8)

Washer{Mlo)

Washer{M6)

Clip

Snap ring{inner)

Spring washer{M6)

Spring washer(M10)

Snap ring(Outer)

Gasket{fiber)フ

Gasket(fiber)

Gasket tfiber)

Gasket tfiber)

Gasket tfiber)

Screvv

Screw ass′y

Cotter pin

Spring pin

Key

O‐ring

O、ring

汀
也
「
〃
ヽ
「

16



母

いやプ中▼ぃ〕）協四、

オ

０
寸
・
り
ヽ
・
や
や

・”
や

いメ

き
、

ガ

/

ｐ
Ｖ
一　
　
的
一

"
的

1慕カ

た

。ンン
樹  心

Ｅ

い

＞

，

・

　

，
ヽ
―

＞
ａ
Ｏ
□

坦
ｚ
”Ｅ
Ｄ
て
‥

/

ノ
な

だ

8,ま
ま皆ジデ

/

へい牌彎湘

一／
／
　
的
田
い



/7=Pと A Cf77ど 川T PAttTSと /ST

MACHiNE BODY

Kニ

ド    P A R T  N O白

1   8425005000

2   8505021000

5   8429500500

6   8429501100

7   8429501600

8   8429500800

9   8429500900

10   8425019000

11   8425500800

12   8424500600

13   8424003000

14   8424005000

15   8425502300

16   8425500300

17   8425502400

18   8425018000

19   8428015000

20   8425500400

21   8508500000

22   8425500000

23   8044500800

24   8425014000

25   8425502000

26   8425501900

27   3425501100

28   8425500600

29   8044001000

30   8044500500

31   8044003000

32   8425010000

33   8425008000

34   8425009000

35   8425020000

36   8044005000

37   8044500100

38   8044500900

39   8425011000

40   8425012000

41   8425502100

42   8425501500

43   8419500300

44   8429500300

45   8509501100

46   8519500200

47   8425501000

48   0200089910

49   0230069991

50   0122069992

51   8426012000

52   8426500500

53   8425017000‐ 1

54   8425501400-1

55   8505500400

56   0430729983

57   0641399990

58   8506500800

59   8426500800

60   8426500900

61   0561139971

62   8425500500

63   8425500900

64   8426014000

Q'TY

P407R P408R P503R P508R P509R
DESCR:PT!ON

instrument panel ass'y(M}(incl.6～ 9)

instruttent panel ass′y(M〕 {lncl,6～9)

Label{switch S】

Label(pump)

Label(gauge cover)

Label(geuge〕

Label(9auge)

Hardware compl.

G r o m m e t { A )

Cushion rubber

Vacuum gauge unit

Pressure gauge unit

Panel light cover

Light plate

R u b b e r  t r i m m i n O ( P )

Light hardware compl,

Mouth piece compl

Light holder

Light

Throttie dial

Spring

Panei vase tM)com11.

Piate t L)

Plate(R)

Gromttet〔D)

Spacer

Throttie hoder complト

Spring pin

Throttie shaft compl=

Throttle wire compl.

Tickler wire compl.

Choke wire compL

Wire guide cOmpl.

Throttie arm compl.

Throttle lover shaft

Coverno「 sprin9

Mountin9 bracket〔 A)compl.

Mou nting bracket tB)compl.

Stay

F「ont cover

Label(modeぃ

Labei(mdoel)

Labeltmodeい

Label(modeけ

GrommettC)

Wave washer

Spacer

Wing boit

Fueitank mounting bracket compl.

Cushion rubber

Cieaner body compl.

nttain cOver

Piug cover

Fuei tank cap

Fuei filter

Rubber trirnming

Fuel pipe tA)tl M=800)

Fuel pipe{B)

Hose ciamp

Spacer

G r o m m e t t B )

Fueitank unit{inc1 66～68)

1    1

1    1

1    1

2      2

1      1

1      1

1      1

2      2

2      2

1      1

1      1

1      1

1      1

1      1

1      1

1      1

1      1

1      1

1      1

1      1

1      1

1      1

1      1

6      6

18    18

1      1

1      1

1      1

1      1

1      1

1      1

1      1

1      1

1      ,1

1      1

1     打

1      1

2      2

1      1

1

1

12    12

2      2

2      2

2      2

1      1

4     4

1      1

1      1

1      1

1      1

1      1

1      1

1      1

1      1

4     4

2      2

2      2

1      1

1

1

1

2

1

1

1

2

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

6

19

1

1

1

1

1

1

1

1

1

1

1

1

2

,

1

12

2

2

2

1

4

1

4

2

2

1

1

1

1

2

1

1

1

2

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

6

19

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

2

1

1

1

2

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

6

18

1

1

1

1

1

1

1

1

1

1

1

1

2

1

ヽ

力

ｔｔ
】

　

月

十
】

1

1 2

2

2

2

1

4

1

1

1

1

1

1

1

1

4

2

2

1

12

2

2

2

1

4

1

1

1

1

1

1

1

1

4

2

2

1

18



MACHlNE BODY

K E Y

N O `
PART NO.

0'TY

P407R P408R P503R P508R P509R
DESCRlPT:ON

66   8429503900

67   9851'29970

68   0561080010

69   0400109981

70   3426006000

71   8426006010

72   3426006020

73   3427001000

74   8427003000

75   8507007000

76   3508020000

77   8987001000

78   8507500200

79   8507500001

80   8507500300

81   8987500400

32   8987500000

83   8987500100

84   0299259991

85   8426500100

86   8426500200

87   8426500300

88   8558501300

89   8423004000'

90   8428500300

92   8428014000

93   8428007000

94   8428008000

96   0011306140

97   0011410530

98   0011506120

99   0011508180

100   0011306200

101   0016606140

102   0016606200

103   0021803000

104   0021804000

105   0031004000

106   0031006000

107   0031008000

lo8   o0310 1200 0

109   0031204000

110   0031206000

111   0031200003

112   0031020000

113   0032006000

114   0033806000

115   00371 10000

116   0041004160

117   0042206203

118   0043504100

119   0043506143

120   0043703030

121   0043704251

122   0043705120

123   0043706140

124   0043706200

125   0043706250

126   0041103100

127   0051030200

128   0051906122

129   0051904200

130   0080210300

1

1

2

1

1

1

1

1

1

2

1

4

4

4

4

2

2

4

4

1

1

1

1

1

1

1

1

1

4

8

2

4

4

2

1

2

16

8

1

4

4

4

2

3

1

5

1

1

8

1

4

3

2

2

5

1

13

2

1

4

4

1

1

1

1

2

1

1

1

1

1

1

2

1

4

4

4

4

2

2

4

4

1

1

1

1

1

1

1

1

1

4

8

2

4

4

2

1

2

16

8

1

4

4

4

2

3

1

5

1

1

8

1

4

3

2

2

5

1

13

2

1

4

4

1

1

1

1

2

1

1

1

1

1

1

2

1

4

4

4

4

2

2

4

4

1

1

1

1

1

1

1

1

1

4

8

2

4

4

2

1

2

16

8

1

4

4

4

2

3

1

5

1

1

8

1

4

3

2

2

5

1

13

2

1

4

4

1

1

1

1

2

1

1

1

1

1

1

2

1

4

4

4

4

2

2

4

4

1

1

1

1

1

1

1

1

1

4

8

2

4

4

2

1

2

16

8

1

4

4

4

2

3

1

5

1

1

8

1

4

3

2

2

5

1

13

2

1

4

4

1

1

l      Label(instruction】

l     Fじ el gauge pipe t,M=300)

2     Hose ciampブ

l     P i町

l      Fuel cock unit{inci.71,82)

l      Packing{L)

l     Cup〔 L)

l    Frame(ビ )compl.

l    Frame(R)compl.

2      Band compl.

l      Rubber band compl.

4      Handle compl`

4      Handie shaft

4     8racket〔 handle)

4   Pin

2    Handle boss{A)

2    Hendie boss{B)

4    G rip

4     Vibration preventivo「ubber

l     Rubber trimmin9

l      Rubber trimming

l    ・Rubber trimmin9

l     Ciamp                  ‐

1   ‐  Main switch(S)oompl。 (lncl,90,126)

l      Switch lever

l     Fuse box unit(inct,130)

l     Lead vvire(A)oompl,(+)(inci.95)

l     Lead wire(B)compL(― 〕(lncl1 951

4     Bolt ass'y(N16x14)

8     Bolt ass'y(ヽ 110x58)

2     8olt ass'y(ヽ 16X12)

4     Bolt ass'v(M8x18)

4     Bolt ass'v(的 16x20)

2    Boit(M6x14〕

l    Bolt(M6x20】

2    Nut(M3)

16   Nut(M4)

8   Washer{M4)

l    Washer(M6〕

4   Washer{M8)

4   Washer(M12)

4   Washer(M4)         1

2   Wosher〔 M6)

3   Washer tM6)

l   Washer(M20)

5    Spring"ashe,(M6)

l      Lock washer

l    Gasket(flber)

8    Screw(M4x16)

l      Screw ass'y        !

4    Screw ass'y lM4 x 10)

3    Screw ass'y tM6 x 14)

2    Screw asS'ytM3 x 8)

2    Screw ass'y{M4x25)

5   Screw ass'y(M5x12)

l    Screw ass'y tM6 x 14)

13 1i So「 Pw ass'y tM6 x 12)
2   1 Scrё "ass'y{M6x25)

l     Screw tM3 x10)

4     COtter pin

4      Spring pin

l      Sprin9 pin

l     F u s e ( 1 0 A )

19



”
守
も
や
０
”

付
ゆ
　
　
　
　
　
　
　
　
　
ヽ
卜
”
一

Ｒ
抑

ヽ
「
プ

や

ゆ

田
守
”

ｂ
田

ミ  熙一

い
中
や
！
卜
０
メ 樹

・お
増

メ
　
　
）
Ｎ

。
「

い

０

口
寸
ｒ

＼／Ｊぺヽ
神””

響

一

許

中

樹

/″
々
= S‐

/｀

翻
聯

か

ヽ中描

／
プ

/  奇

‐ヤ
ー ″
″
ω

下~ぷ

＞
Ｏ
Ｏ
ｎ

凹
Ｚ
”り
Ｚ
凹

任
０
０
ゆ
ユ

ロ
伍
∞
０
い
Ｌ
・
工
い
０
０
住
・
Ｅ
∞
０
や
Ｌ
。
α
卜
０
寸
ュ

弾
γ

的
田
い

守
0

8-一
″

0
ト

サ
／
〆

一Ｏ
Ｏ

”

碕9Ⅲllrntw

― 一 ヽ - 0

母

!ン

せわ・田”　中一

／
　
　
　
い
げ

喜耳

20



ENG!NE BoDY

K iド

    P A R T  N O .

1   8031009000

2   3031502200

3   8031502000

4c,04001o9981 rうヽ●3

帰fPと々 cEMど AIT角 4帰ス,と′sァ

Q'TY                 ‐
P407R P408R P503R P508R P509R

1

1

6

3

1

1

1

6

3

1

1 ・

1

6

3

1

1

1

1

1

1

2

1

1

1

1

1

1

1

1

1

4

2

2

1

1

2

2

4

2

1

4

2

2

1

1

1

1

6

3

1

1

1

1

2

1

1

1

1

1

1

1

1

1

4

2

2

1

1

2

2

4

2

1

4

2

2

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

1

1

4

2

2

1

1

2

2

4

2

1

4

2

1

1

1

2

1

1

1

1

1

1

1

1

1

4

2

2

1

1

2

2

4

2

1

4

2

1

1

1

1

1

2

1

1

1

1

1

1

1

1

1

4

2

2

1

1

.2

2

4

2

1

4

2

2

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

DESCR,PT!oN

Crank case compl。(inct,2～4,126′132,136)
Bttather

Stud

Plug

Cylinder head

Cytinder head

Gasket tcylinder head)ass'y

Casket tcylinder head)ass′y
Cytinder ass'y

Cytinder ass′y
Cylinder

Packin。(fOr carbureto「)
Packing{fOr air iniet pipe}

Air iniet pipe

Lock wosher compl.

Packing(f。「crank case)

Washer

Screw

Bolt

Oil seal

Crankshaft cOmpl.〔incl.22～26)
Crank shaft〔center)ass'y{incl.23～26〕
Labyrinth

Spacer(crankshaft】

Bali bearing

Crank vveb

Rod cOnnecting

Crankshaft tfront)

Crankshaft(rear)

Needle bearing

Crank pin

VVesher tbig end)

Oil seal

Stopper ring

Ciip

Needle bearing

Piston pin                        ,

PistOn pin

PiSton+l comp!.

PistOn#l cOmpl,

PistOn#l compl.

PiStOn半 2 compi`

PistOn#2 cOmpit

Piston#2 compl

Piston ring set

PistOn「ing set

PistOn ring set

Oil checking rod compl.

Ad〕usting screw shaft

Adjusting screw

GovernOriever compl.

Govern。 「cOnnecting rod

Connecting sprin9        ｀

GovernOr pipe

Govern。 「spring

Adjusting screw settin9 hardware

Lever shaft

GovernOr contact point

Flywheel mounting bracket cOmpl`

Spreader

Thrust bearing

5   8031500001

6   8051500001

7   80410o5000

8   805100300o

9   8021001o00

10   803100200o

l1   3051500100

12   80335001oo

13   80330090oo

14   8033500300

15   8033005000

16   8031501300

17   o200069960

18   0147069991

19   0016710480

20   80315010o0

21   8032004000

22   8032005000

23   8032501300

24   8032501600

25   8032500900

26   8032500700

27   8032500300

28   80325004o0

29   8032500500

30   8032501700

31   8032500800

32   80325019oo

33   8052500200

34   8031501700

35   8982500600

36   8032501800

37   897250000o

38   80325000oo

39   8022002000

40   803200200o

41   80520o200o

42   80220o300o

43   80320o30oo

44'  8052003000

45   80220olooo

46   80320olooo

47   80520010oo

48   8041ool o00

49   8034500800

50   89745000oo

51   804400200o

52   8044500300

53   804450040o

54   8034501 0oo

55   8974500600

56   8044500200

57   303450o300

58   598450050o

59   80340o5000

60   803450o40o

61   80325010oo

1    1

1    1

1    1

1    1

1    1

1    1

1    1

1    1

1    1

1    1

1    1

1    1

1    1

1    1

21



ENGlNE BoDY

桶名卜    P A R T  N O .

62   8032501loo

63   8989i502300

65   8504501 ooo

66   8504501loo

67   8504501400

68   804100200o

69   8031500800

70   803150090o

71   803150110o

72   85595019oo

73   803350000o

74   8043001ooo

75   8983500200

76   6985502200

771   803150190o

78   8031501600

フ9   8428005001

80   8041500500

81   8o41500300

82   8041 5oo400

83   8508501500

84   850950210o

85   8047001oOo

86   8047001210

87   8047001160

88   8047001140

89   8047001130

90   8047001120

91   8047001110

92   8047001o60

93   80470olo50

94   8047001040

95   8o47001030

96   804700402o

97   804700101o

98   8047001220

99   8041500200

100   8031501400

101   30310o7000

102   8o32501400

103   8032501500

104   8042500ooo

105   8047002ooo

106   8428500200

107   8o37001ooo

108   803700700o

109   8037008ooo

l10   8037009ooo

ll1   8o3704 000o

l12   803700500o

l,3   803700600o

3,4   803150210o

l15   0566079970

116   8037500600

117   8037500700

118   065500999o

l19   0650149952

120   8558501loo

121   ool14 o620 0

122   0ol14 0326 0

123   ool15 0825 0

4

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

,

,

1

,

1

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

2

2

2

2

2

4

1

7

8

O'TY

P407R P408R P503R P508R P509R

l      l      l      l      l

l     l     l     l     l

2 2 2 2 イ 2

2 2 2 2 2

DESCRlPT,oN

Thrust washer

Nutぃ。cに)
Cooling waterjoint compl.

Rubber pipe tA)

Clip{A)

Stator mounting brackeせcOmpl.tinci.69～71)
Needle boarir19

0il seal

Circlip

Label(consent)

Gesket{fOr muttler)

Muffler cOmpl.

Drain pipe

Ciip

Packing{す。r stator mounting bracket】

Stopper metal

Receptacle c。理pli、
Beit pressor

P i n

Spacer

Terminal plate t一)
Label{termina〕 plate)t―)

1  、  Recoil starter compl.〔incl.86～98)

沼

将

μ
照

４

１

１

１

１

１

１

１

１

１

１

１

１

１

１

２

１

１

１

１

１

１

１

１

，

１

，

１

１

２

１

１

１

１

１

１

１

１

１

１

１

１

１

１

１

１

１

２

２

２

２

２

２

４

１

７

８

４

１

１

１

１

１

１

１

１

１

１

１

１

１

１

２

１

１

１

１

１

１

１

１

，

１

１

１

１

２

１

１

１

１

１

１

１

１

１

１

１

１

１

１

１

１

１

２

２

２

２

２

２

４

１

７

８

４

１

，

１

１

１

１

１

１

１

１

１

１

１

１

２

１

１

１

１

１

１

１

１

１

１

１

１

１

２

１

１

１

１

１

１

１

１

１

１

１

１

１

１

１

１

１

２

２

２

２

２

２

４

１

７

８

4

1

1

,

1

1

1

1

1

1

1

1

1

1

1

2

1

1

“
　
、

４
！
ヽ

1

1

1

1

1

1

,

1

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

2

2

2

2

2

4

1

7

8

Starter knob complと

Starter rope

HexagOn nui

Spring washer

Friction plate

Thrust washer B

Thrust washer

Return spring

Friction sprin9

Spiral spring

Ratchet

Reei cOmpit

PuFtey cOmpi.

Starter cOver receiver tube

Pi n(for hOOk)

Hook ass'v

Nut{left)

Spring washer(loft)

Drive pulley

Starter u nit

Terrninal cap(rubber)

Fivwheei maもnetO u n■

Plate ass'y tincl.lo8～111)

Lamp cOil

Wire harness

Flywheel

CDl unit

ignition coil

Spacer

CFamp

Cap(rubber)

Cap(rubber)

Spark plu9 cap

Spark plu9 1NGKB7HS)

Ciip

Bolt ass'y(M6x20〕

Boit ass′ytM8 x 25)
Boit ass'y〔的18x25)

22



ENGlNE BODY

鷺弓I    P A R T N O .

124   0016603220

125   0016706400

126   0016708500

127   0021703000

128   0021806000

129   0021808000

130   0021810000

131   0031003000

132   0031008000

133   0031010000

134   o032003000

135   0032006000

136   0032008000

137   0032010000

138   0031528000

139   0037110000

140   0041103160

141   0043504080

142   0043505160

143   0043506120

144   0043506140

145   0043706200

146   0043106400

147   0043703100

148   0051012080

149   0051020150

150   0053203101

151   0053205401

152   0091718000

P407R P408R

Q'TY

P503R P508R

｀
   DESCR,PT10N

Bolt{M8x22)

Boに (M6x20}

Bolt{M8x50〕

Nut(M3)

NuttM6}

NuttM8)

Nut(M10)

Washer(M3)

W a S h e r ( M 8 )

Washer〔Ml ol

Spring washer(M3)

Spring washer{M6}

Spring washer〔M8)

Spring washer(M10)

Snap ring touter)

Gasket(fiber)

Screw(M3x6)

Screw ass'ylM4 x 8)

Screw ass'v(M5x48}

Screw ass'y(M6x12)

Screw ass'y【M6x14)

Screw ass'y(M6x20)

Screw ass'y〔M6X40〕

Screw ass'y tM3 x 10)

Cotter pin

Cotter pin

Key

Key

Hose clamp

６

１

‐６

‐５

３

３

‐６

‐５

‐

３

３

２

２

６

２

２

２

６

１

１

１

２

１

２

３

‐２

３

２

４

６

１

‐６

‐５

３

３

‐６

‐５

‐

３

３

２

２

６

２

２

２

６

１

１

１

２

１

２

３

‐２

３

２

４

６

１

‐６

‐５

３

３

‐６

拒

■

３

３

２

２

６

２

２

２

６

１

１

１

２

１

２

３

‐２

３

２

４

６

１

‐６

‐５

３

３

‐６

‐５

‐

３

３

２

２

６

２

２

２

６

１

１

１

２

１

２

３

‐２

３

２

４

６

１

‐６

拓

３

３

‐６

‐５

‐

３

３

２

２

６

２

２

２

６

１

１

１

２

１

P509R

2

3

12

3

2

4

23



｀
ヽゝり、f＼

点    /
漁
盟
将

〃

ヽ
ン

/
Ｎ

Ｅ
凹
Ｚ
＜
叫
Ｈ
Ｏ

Ｅ
】く

・
Ｅ
Ｏ
卜
凹
Ｅ
Ｄ
的
に
く
０

Ｅ

０
０
崎
住

口
Ｅ

∞
０
ゆ
ユ

・
ば

巾
０
崎
ユ

ロ
伍

∞
０
や
住

・
伍

卜
０
せ
住



帰fβムДGEMど 7VアβAβ Tsと ′sT
CARBURETOR・ AIR CLEANER

鷺居卜    P A R T  N O .

1   8046004000

2   8046001140

3   304600,430

4   8046001630

5   8046001150

6   8046001620

7   8046001210

8   8046004110

9   8046001560

10   8046001220

11   8046001720

12   8016001130

13   8046001230

14   8046001610

15   80460011320

16   8046001310

17   8046001530

18    8046001160

19    8036500100

20   80465001o0

21    8044006000

22   8044004000

23   8033006000

24   o011406250

25   o017005160

26   0021805000

27   o043704080

28   o031006000

29   0051016120

0'TY

P407R P408R P503R P508R P509R

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

4

1

2

1

1

1

1

2

1

1

2

1

1

1

1

2

1

1

2

1

1

2

1

1

2

1

1

DESCRIPT10N

Carburetor unit tincl,2～18)

Cover fioat chamber ass'y

Packing

Needle valve ass'y

Gasket

Float ass'y

Main iet holder

Reverse main iet

W a s h e r

Screw

Main noz21e aSS'y

Pilot iet

Spring                     l

Ad〕u ster

Spring

Screw

SprinO washer crossscrevv

Main nozzte packing

Overfiow pipe

Drain pipe

Arm 9uide compl.

Tickler arm compl.

Air cieaner caP compr.

Boit ass'y{M6x25)

Bolt{crbss recess,(M5x16}

Nut tM5)

Screw ass'y(M4x8)

Washer

Cotter pin

１

１

１

１

１

１

１

１

１

１

１

１

１

１

１

１

４

１

２

１

１

１

１

２

１

１

２

１

１

1    1

1    1

1    1
' 1      1

1         1

1         1

1         1

1         1

1         1

1         1

1         1

1         1

1         1

1         1

1         1

1         1

4     4

1      1

2      2

1

1

麟瞭
併Ｌ‐ｔ
エ

25



P407R・ P408R・ P503Rコ P508R・ P509R

STANDARD ACCESSORlES

P407Rい P408R・ P503R,P508Rコ P509R

ACCESSORlES

ハ

■
ゃ

β

一
十

26



帰fPと湾Cf″ fA/ア角4/7TSと /ST

STANDARD ACCESSORlES

特尼ド     PART NO.    P407R P408R 古 首iS告 P503R P509R               DESCR!PT10N

1    8429003001        1      1      1      1      l      Searchlight unit tincl.2～ 6)

2    8429009000        1      1      1      1      l      F!oodlight

3    8429503600        1      1      1      1      l      Froht 91ass

4    8429003031        1      1      1      1      1      8uib

5    3429002011        1      1      1      1      l      Ptug

6    8989502600        1      1      1      1      l      Tripod

7    8989003000        1      1      1      1      l      Joint

8    0651249996        1      1      1      1      1      8attery

9    0651249983        1      1      1      1      l      Battery charge

ACCESSORIES

嶋長ド     PART NO.    P407R P408R 吉 :]]告  P508R P509R                ESCR!PTiON

1    8420001000       1      1      1      1      l     Disassembly toois kit

2    0701309991       1      1      1      1      l     Tooi box

3    8989501900       1      1      1      1      l      Fuei mixer

4    8429004000        1      1      1      1      l      Pump cover

5    8429005000        1      1      1      1      l      Funneicompl.

6    0650 14995 2      2     2     2     2     2     Spark pluO(NGKB7HS】

7    00802 1030 0       1      1      1      1      l      Fuse〔 10A)

8    8429502201        1      1      1      1      l      instruction manuat

郎午
打・

,

27


